NATIONAL RIVER CONSERVATION DIRECTORATE,
GOVERNMENT OF INDIA (NRCD)
PUNE MUNICIPAL CORPORATION (PUNE MC)

PREPARATORY SURVEY
ON
PROJECT FOR
‘POLLUTION ABATEMENT OF RIVER
MULA-MUTHA IN PUNE’

FINAL REPORT  Advme Vot
(Main Report)

FEBRUARY 2015

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

NJS CONSULTANTS CO., LTD. (NJS)

4R

NIPPON KOEI CO., LTD. (NK) ——p

16~036




< Structure of Final Report >

PART I: Main Report
PART Il:  Supporting Report
PART Ill:  Data Report

PART IV: Basis of Cost Estimates

1 USD =119.4 Yen
1INR =1.90 Yen

(As of January 2015)




Table of Contents

DEFINITION OF SEWERAGE TERMS AND ABBREVIATIONS .......cccoiiiiiiiisne e i
[0 To%: L To (T Y, 1o ISR iii
EXECUTIVE SUMMARY ...ttt sttt bt ase e s asesbesnesteneenseneanens S-1
[...]
domestic sewage volume. Sewage generation from non-domestic water consumers such as educational
institutes, commercial units, cultural centers, transport terminals etc. was added to the domestic sew-
age volume to calculate the total sewage flow in each sewerage district.

According to MOEF guidelines, PMC stipulated that housing developments with more than 20,000 m?

S-16



and/or apartments with more than 150 tenements shall have individual STPs for the treatment of sew-
age to meet inland discharge standards. The effluent from these individual (private) STPs is discharged
to nearby channels/rivers. Existing individual (private) STPs are obliged to continue their operation
through the future under current laws and regulations. Therefore, generated sewage to be treated at

individual STPs is not considered, in principle, for the plan of public sewerage systems.

Comparison of the sewage volume calculated for the Project area with that in the sewerage DPR
shows that the sewage volume in this study increased by 7% to 8% against sewerage DPR, though
target year between the two cases is different by only one year, and though the population estimated in
this study for 2017 and 2047 are smaller by 10% and 20%, respectively than those in the sewerage
DPR. The larger sewage volume estimated in this study is caused by the consideration for sewage

generation from water supply to non-domestic consumers.

The location of planned STP by SD are determined in the sewerage DPR based on the geography in
the project area. The same arrangements are adopted for this study. The STP capacities calculated in
this study are presented in Table 7.2 together with those in the sewerage DPR.

Table 7.2 Comparison of STP capacities by SD

- p— Preparatory Survey Sewerage DPR
2027 2037 2047 2026 2036 2046

1 | Matsya Beej Kendra 7 4 3 8 5 0

2 | Mundhwa 20 48 94 45 49 75

3 | Bhairoba 75 0 0 74 0 0

4 | Naidu 127 27 57 125 55 0

5 | Vitthalwadi 0 0 0 0 5 7

6 | Vadagaon 26 13 14 18 16 16

7 | Warje 28 8 8 27 0 0

8 | Erandawane - - - 0 0 0

9 | Tanajiwadii 15 11 6 16 0 0

10 | Botanical Garden 10 14 13 19 11 10

11 | Baner 25 25 30 0 19 12

12 | Kalyani Nagar - 27 - 0 27 0

13 | Sangamwadi - - - 0 13 28

14 | Dhanori 33 8 7 32 9 9

15 | Kharadi 30 15 10 0 15 14
16 | Nanded
17 | Shivane

Total 396 200 243 364 224 171

S-17



CHAPTER 8 Scope of Work for Pollution Abatement of Mula-Mutha
River in PMC
8.1 Plan of Sewers

Figure 8.1 shows locations of the planned main/sub-main sewer routes distributed in the entire PMC.

8.2 Intermediate Pump Stations
Among four (4) IPSs proposed in DPR, three (3) IPSs of Old Kasba, New Kasba and Kalyaninagar are
necessary to replace/expand in this project, while Mangalwar Peth IPS was cancelled. Additionally,

Topkhana IPS needs improvement to increase its capacity. Table 8.1 summarizes the requirements.

Table 8.1 Scope of Work for IPS

Name of Design Peak Flow
1PS (MLD) Scope of Work Remarks
Replace of 4 pumps
Old Kasba 90 4 (replace) Incl. Rising Main Pipe(Dial400mm,L=50m)
and Rehabilitation of Civil structure
Add 6 pumps
New Kasba 210 6 (add) Incl. Rising Main Pipe(Dial400mm, L=150m)
Topkhana 187 6 (add) Add 6 pumps
Kalyani- 79 3 (replace) Plan is replace but add 3 pumps and existing 3
nagar pumps are not removed

Source: JICA Survey Team

8.3 Sewage Treatment Plants

8.3.1 Target quality of the effluent

Target quality of the effluent to be discharged from planned STPs is assumed according to recom-
mended standards by CPHEEO as shown in Table 8.2.

Table 8.2 Target Effluent Quality (Recommended by CPHEEQ)
Item BOD Ss T-N T-DP

Target standard 10 mg/Il 10 mg/l 10 mg/l 2mg/l

Source: JICA Survey Team

S-18



Figure 8.1 Location of Planned Main/Sub-Main Sewers

S-19



8.3.2 Selection of Treatment Method and Scope of Work
The following conditions shall be considered for the selection of the sewage treatment methods by
planned STP, aside from requirement of biological nutrient removal process.

» Denitrification is considered.

» Experiences in India and PMC.

» Biogas generation system for larger STPs.

» Omitting primary sedimentation tank in case of smaller STPs to reduce O&M requirements.

» Simplifying O&M of STP

Treatment plan of sewage treatment plants is summarized in Table 8.3.

Table 8.3 Summary of Sewage Treatment Plant Plan

No. 2 8 4 5 6 7 8 9 10 11
SD SD4 SD3 SD2 SD6 SD7 SD10 SD9 SD14 SD1 SD11 SD15
e b z g 5= g = § “ g _
Name of STP 2 g % 5 ;;% R £ § 2 g §
= = 2 g ] © & A £~ =
Influent Flow MLD 127 75 20 26 28 10 15 33 7 25 30
Influent BOD mg/l 250 250 250 250 250, 250 250, 250 250 250 250
Quality TSS mg/I 350 350, 350 350 350, 350 350 350 350 350 350
T-N mg/1 45 45, 45 45 45, 45 45 45 45 45 45
T-DP mg/I 5 5 5 5 5 5 5 5 5 5 5
Effluent BOD mg/l 10 10| 10 10| 10 10| 10 10| 10 10 10|
Quality TSS mg/l 10 10| 10 10| 10 10| 10 10| 10 10| 10|
T-N mg/I 10 10| 10 10 10 10 10| 10 10| 10 10|
T-DP mg/I 2 2 2 2 2 2 2 2 2 2 2
Treatment Sewage A20 A20 SBR EA EA EA EA EA SBR SBR SBR
Mechanical Thickener
Process Sludge + Anaerobic Digester Centrifuge
+ Centrifuge
Biogas Generator | Generator N.A. N.A. N.A. N.A. N.A. N.A. N.A. N.A. N.A.

Source: JICA Survey Team

8.4 Re-Use of Effluent from STPs

The current quantity of treated sewage (effluent) available for reuse is about 450MLD (95% of
477MLD existing STP joint capacity). About 370MLD (95% of proposed 390MLD) additional treated
sewage would be available after the completion of this sewerage project for the design year 2027.

Hence the total quantity of treated sewage available would be about 820MLD for the design year
2027.

8.5 Utilization of Biogas for Generating Electricity

PMC is interested in developing energy through anaerobic digestion at the two of the planned STPs.

Sewage treatment method of A20 is recommended for these two STPs at Bhairoba and Naidu. As a

S-20



result of financial analysis for the biogas electricity generation, it is concluded that introduction of bi-
ogas generation plant is feasible for the two STPs, since the initial investment cost will be recovered

within about six (6) years.

8.6 Latest IT Application including GIS, MIS and SCADA systems

With the challenges facing to rapid growth of PMC, there is an urgent need for creation of reliable
baseline data and support for utilities in PMC using IT. The creation of IT infrastructure through this
Project will enable utilities to integrate other business processes such as GIS, MIS, and SCADA Sys-

tems.

8.7 Possible Components other than sewerage facilities for pollution abatement of the
rivers

8.7.1 Social Consideration (Community Participation)

From the view point of sustainable implementation of the project, people’s participation is essential in

addition to the expansion of sewerage facilities. To achieve this, a well-planned public awareness and

participation program will play a significant role. There are some points with reference to the locality

that should be considered when preparing the public engagement program.

8.7.2 Public Toilet

This component of the project is planned as a pilot trial to promote people’s participation. The benefi-
ciaries shall be involved in the project from planning stage and O&M of the facilities shall be under-
taken by themselves. In this context, the number of facilities is limited to 24 (about 3 % of existing
community toilet units). One unit of the facilities shall consider a total of ten-sitters to accommodate
20 to 30 households.

8.7.3 Environmental Considerations

The purpose of the project is to improve sanitation conditions and living standards in PMC through the
improvement of water environment in provision of sewerage systems. Thus, the Project would not
cause significant adverse impact on environment. With regard to this, preparation of EA (Environ-

mental Assessment) document is not required for sewerage projects in the Indian EIA regulations.

S-21



CHAPTER 9 Preliminary Design of Sewerage Facilities
9.1 Sewers

Outlines of preliminary design for sewers and IPS are summarized in Table 9.1 and Table 9.2.

Table 9.1 Required Sewers in Baner

. Length of sewers (m)
Diameter e
Existing Proposed Total
150mm 2,016 35,202 37,218
200mm 444 1,747 2,191
250mm 6,582 3,680 10,262
300mm 4,224 2,032 6,256
450mm 4,074 370 4,444
600mm 1,512 - 1,512
Total 18,852 43,031 61,883

Source: JICA Preparatory Survey

Table 9.2 Proposed Main/Sub-main Sewers

Line Description Lengt Diameter
h (mm)
(m)
1 Trunk sewer in Darga Nalla extend full length (one side only) 3,047 | 600-1200
2 Kharadi S. no. 63 to Eeon Mall to Darga Nalla 1,662 | 450-600
3 Trunk sewer along Ambil odha from Katraj to sarashaug 8,825 | 600-1200
4 Conveyance main from Khadakwasla Dam to Vadgaon Bk STP 6,150 600-900
5 Conveyance main from Kondhave Dhavde to Warje STP 6,490 | 450-1400
6 Conveyance Main from Vadgaon Sheri to airport 1,500 | 450-1200
7 Trunk main along Hadapsar nalla 7,547 | 900-1800
8 Rehab of lines in Manik Nalla from PCB boundary to Kasba Power house 1,500 600-900
9 Trunk sewer from Kasba Power house to Nagzari nalla's line of 1800mm 700 600-900
10 Connecting line to divert Old Kasba flow to New Kasha 250 1200
12 Lining of 1400mm RM from old Kasha to Naidu 2,100 1400
13 Erandawana STP to Tophkhana - . 5,610 [ 1200-1800
14 Conveyance main from Bhide pool to New Kasba on right bank of Mutha river 2,400 1200
15 Conveyance main from Bund Garden to Bhairoba STP 1,828 1200
16 Trunk sewer line along Bhairoba nalla from PS to U/S 2km 850 1800
17 Trunk sewer along Nalla to Dhanori STP 4,130 450-900
18 Trunk sewer from Agricultural College to Railway Line leading to Tanajiwadi stp 1,955 900
19 Trunk sewer LamanTanda To Bhairavi Hotel 1,540 600-900
20 Trunk sewer along Paunjai nalla from Ambegaon to Vadgaon STP 2,850 | 900-1200
21 Trunk sewer from Mira Society to Golden Bakery 2,024 600-900
22 Trunk sewer from Katraj Byepass to Kondwa Smashan Bhoomi 3,450 | 900-1200
23 Conveyance main from Balewadi to Baner STP (from boundary after 2km upto baner 4,126 | 900-1200
Total 70,534

Source: JICA Preparatory Survey

S-22




9.2 Intermediate Pumping Station (IPS)

Table 9.3 summarizes improvement plan for the proposed IPSs.

Table 9.3 Outline of IPS Improvement

Name of I1IPS Items Specifications Remarks
Old Kasha Replace of Coarse Screen Mechanical Screen Corse screen house renovation
1.5mWx1.05mSWDx2units included
2 Screens will be removed.
Replace of Sewage Pumps | Horizontal Centrifugal Pump Existing Pumps will be re-
1,875m3/hx13mHx132kWx4units moved.
Valves and pipes : 1 lot
New Kasha Addition of Coarse Screen | Mechanical Screen
1.4mW x 1.0mSWD x 2 units
MCC for mechanical screen
Addition of Sewage Pumps | Submersible Sewage Pump
1,100m3/hx19mHx110kWx6units
Valves and Pipes : 1 lot
Topkhana Addition of Sewage Pumps | Submersible Sewage Pump

1,000m3/hx35mHx200kWx6units
Valves and Pipes : 1 lot

Kalyani Nagar

Replace of Coarse Screen

Mechanical Screen
2.0mW x 3.7kW x 2uints

Existing 2 Screens will be re-
moved.

Replace of Fine Screen

Mechanical Screen
2.0mW x 3.7KW X 2units

Existing 2 Screens will be re-
moved.

Replace of Belt Conveyer

0.6mW x 9.0mL x 2units

Existing 2 Conveyers will be
removed.

Replace/Expansion of
Sewage Pump

Submersible Sewage Pump
1,650m3/hr x 18mH x160kW x3units
Valves and pipes : 1 lot

S-23




9.3 Sewage Treatment Plants
The design values of the STPs are shown in Table 9.4Table 9.4.

Table 9.4 Design Values for Sewage Treatment Plants

Facility Unit A20 EA SBR Remarks
1 Pump Sump
(1) Duration min 5-10
2 Grit Chamber
(1) Surface Load m3/m?/day 960 at peak flow
(2) Maximum Velocity m/sec Less than 0.3
3. Primary Clarifier
(1) Surface Load m3/m?/day 50 N.A. N.A.
4. Reactor
(1) BOD-SS Load kg/kg/day 0.15 0.1 0.1
(2) MLSS mg/L 3,000 4,000 4,000
(3) Return Sludge Rate % 100 — 200 100 - 200 100 - 200
(4) Water Depth m 8.0-10.0 5.5-10.0 55-6.0
(5) Temperature °C 25 25 25
(6) HRT Hr 9 17 17
5. Secondary Clarifier or Equivalent
(1) Surface Load m¥/m?/day 20 15 N.A. Tube settler
6.  Chlorination Tank
(1) Contact time min more than 30
(2) Injection rate mg/L 5.0
7. Thickener
(1) Type Mechanical Thickener N.A. N.A.
8.  Digester
(1) Type Mesophilic Anaerobic N.A. N.A.
(2) Duration Days 20 Bio-gas generator
9.  Dewatering
(1) Type Centrifuge
(2) Water Contents % 80 -85

S-24




CHAPTER 10 Operation and Maintenance of Sewerage Facilities
Sewerage facilities to be operated and maintained include sewers, IPSs and STPs. Presently, O&M of
existing IPSs and STPs are undertaken by contractors with minimal involvement of the PMC, while

for sewers there is a team in PMC to conduct O&M work, as required basis.

10.1 Sewers

Sewers in this project will be constructed using a standardized detailed design-bid-build approach.
Sewers are categorized into two from the view point of different O&M activities. These are
main/sub-main sewers and sewer networks including house connections. The former shall be managed
by technical monitoring team of PMC, while for the latter not only technical countermeasures, but also
the activities for the development of the relationship with people by the team of PMC shall be consid-
ered to get understanding from beneficiary residents on sewerage requirements with proper sewerage
user payment. The O&M of main/sub-main sewers shall be conducted at three existing zones which

are currently adopted.

10.2 STP and IPS

Currently O&M of the majority of existing STPs and IPSs has been undertaken by the Contractors
who were awarded the Construction Contract. The contractor usually operate and maintain the
STPs/IPSs for an initial period of 5 years upon completion of construction work and at the end of the
5th year the Contractor is required to handover the STP/IPS for future operation either to PMC and/or
to a newly selected Contractor. This arrangement is common for PMC, even in India (private sector

participation), and existing 9 STPs have been operated by the Contractors.

10.3 Monitoring and Control of Sewerage System in use of SCADA System

It is anticipated that all of the STPs and IPSs would be connected under a centralized SCADA system
to monitor the effectiveness of treatment and overall operation and management of the STPs and ISPs
through an Asset Management Program. The water quality and other pertinent data including routine

maintenance issues would be transferred to this centralized SCADA system for better control.

10.4 Sewage Treatment Plant and Additional Facilities for Effluent re-use and gas uti-
lization

Recycle and reuse facilities -if included in the Contract, shall be constructed by the Contractor as part

of STP Construction as well as operated by the same contractor. Once it is implemented, the contractor

who operates the STP will also be responsible for the operation and maintenance of the recycle and/or

reuse facility. As part of this project, it is anticipated that electrical power generation facility would be

S-25



constructed to use bio-gas for the production of electricity. The electricity generated through bio-gas
will offset the electricity costs that PMC will have to pay to Maharashtra State Electricity Distribution
Company Limited (MSEDCL). To get the capital cost to operating benefit, the power generation facil-
ity is to be constructed only at two STP; Naidu and Bhairoba. Both of these facilities could be de-
signed as composite facilities taking sludge not only from the STPs where it will be situated, but also
from other STPs.

During the entire contracted operation and maintenance period, PMC shall nominate their offi-
cial/counterparts for the inspection of specific STPs on a weekly basis. PMC shall also nominate a
qualified person to carry out periodical inspection of the STPs and to conduct surprise checks, without

prior notice to the Contractor.

10.5 Institutional Structure and Technical Capacity needs for PMC to manage sewer-
age systems

Once the project components are constructed and ready for operation and maintenance, the STP/ISP
packages will be maintained and operated for five years by the same contractor who constructed these